SUTECH®

SSD33B13
SSD33BE13

PARTS/CATALOG

SUTECH INDUSTRIES, INC. QuALITY POWER EQUIPMENT

MODELS |




HANDLEBAR&CONSOLE ‘




‘ HANDLEBAR & CONSOLE
SUTECH?®

HANDLEBAR AND CONSOLE
Ref.# Part# Description Qty. Ref.# Part# Description Qty.
21 9109 BolEBA6=-18 1 inmmmamaimvmnnisness 430 0129 Cross Lever Bushing .........coccococvnniciineas
104 9128 Bol A% i s i 431 0123 Wheel Drive Control RO .....ovoveieviieesnsrens
123 9189 Top Loghnaut:5/16=18 . mmianaiaims 432 0120 Left Brake Control Rod .......covvevieverenirienns
224 8207 Decal, Warning .........cccuvevevnmnsimnnennennenns 435 8204 Decal INSErUCLON ..ooveeeeeeeeeeee e
257 9156 Retaining Ring 12mm 436 8205 Decal, Name & Instruction ........ccccovvvvevene.

WALDES TRUARC # 11-100-0120 ............ 437 0233 Rubber SIBBVE ......ccoveireeriiceiririrceciricie
305 9164 Lock Washerl/4 o.cvnmniinaimisiias 600 6029 Cable Battery negative .........ccovvrverevererenns
401A 6002 Throttle Control ASSY .......cccvueirimeisensusiasiass 601 6003 Negative BOOt .......cccrueurerecimiricrcecrsnnnas
409 9179 Nylon Locknut, 1/4-20.........cccovevinriiiniiinnns 602 6004 POSIHIVE BOOL wovveveecveeeeecsieesiessseeneesnessesenes
403A 6001 KIOB nevasvonsmsmimnsssnsasns suswronsrmsgomsmsmmssmns 607 6009 Boot Ignition SWItCh ........ccccccemiricireiirenans
410 9180 Hex Hd Bolt 1/4-20x1-3/4 ........ccoveiveuninene. 609 6011 Brackst «ciavninsen an i,
411 0127/2  Left-Operator Presence Control ...........o..... 610 6012 o
412 9181 Washer, 5/16 .......ccocveimnnnnnsisincensiinins 611 6013 BAEIY ...coevcereeeencrieiseesseesesssssssseassienens
413  0127/1  Right-Operator Presence Control .............. 612 6014 BEHEIY TV oo ssssisssisimams vesmimenihnefinsnessss
414 9191 Hex Hd Bolt 1/4-20 X 3/4 ......ccoovvieinicinnns 614 6016 Front Battery SUpport ........cccoeceeiienene
415 5102 Handle Bar AsSy- ... 615 6017 Rear Battery SUpport ........cocvvvvvniceniininies
415A 5102/1  Handle Bar Assy (SSD33BE13) ............ee. 618 6018 = BOOL MOROK sviiininsaimmamssivsiisiss
416 0232 Handle Grip:scasmninnenimyime 617 6019 Cable, Motar .......ccoeeivenieieiicccc
417 9182 Black Knob; MBX30..........eo0immmsismisssimsiiasss 618 6020 Boot, Solenoid.........coveeeeiceeieeeeee e
418 5108 Gear Shift Lever ........cuiesresimsesensssesrinens 619 6021 EUSBIABEY oo wimmsonismaossims il seronmsomsss
419 5107 Shoulder Bolt ............ccrsmmmnmssensurensssnes 620 6022 SOIBHOIH ..ivinswrimiimsiiavimbinitn
420 0120/1  Right Control Brake Rod .........ccovvninenins 621 6023 Cable GIoURT i i s
421 9183 Cotter Pin 1/8 X 3/4 iriiawniimniinimns 622 6024 Connector ARErNator ......vvvveeeeeeeeeeeeeeines
422 0124 Shift Control Bod.... e mimimasninaess 623  6021/1  FUSE, 4 AMP ccoorveirerircriercrssssssssssssesssssenes
423 9184  Flange Lock Bolt 3/8-16 X 3/4........vvvvvvvvne. 624 6025  Cable, SWItCh .o.orvvveerrerrenerrerrssnenssssnseees
424 9185 Flange Lock Bolt 3/8-16 x 1-3/4 ................ 625 6026 Right Transmission Cover ........cccccveveeeee.
425 5201 Handle Grp ... 626 6027 Left Transmission COVEr .........ovuevereecereerenne
426  5106/1  Mower Blade Drive Lever ... 627 8210 Decal CaUtioN ..........ccovurremrsesenssssnsssessnssnsres
427 0125 Blade Control Rod........coeeereerirecrerecrenanens 629 8211 Ignition SWItCh ASSY ....c.cceeeieiiiisiieisrenenns
428 0130 20 P P o= (T S 630 8209 Decal Instruction (SSD33BE13)........c.cccvu...
429 0128 Cross LEVEN .....cvvevreeeeecer e




ELEC. SCHEMATIC

SUTECH®

WIRING HARNESS DIAGRAM

Black 18 Gage Wire From 3 Conductor

=B Connect To Magneto Ground

Ring Terminat

Red 18 Gage Wire

— Afternator |

Gioda

Red

& Gage [+ [-]

=g Connect To
Chassis Ground

Battery

Solenoid

Vi
Fuse Holder
With 4 Amp Fuse
Red 18 Gage Wire From
3 Conductor

Ignition Swilcih

Blue 18 Gage Wire From

i Ignition Switch

f Position One Position Two Position Three

Switch Code

M - [Magneto]
S - [Solencid - coil]

L - [AntiFire Solenoid(Option)]
G - [Ground]

B - [Battery]

OFF: Mag to Ground

S

7




SUTECH®




SUTECH®

MOWER DECK
Ref.# Part# Description Qty.
1 1102 Snap Pin .. R
2 9101 Flat Washer 18 X Smm ............................... 4
3 1103 Caster Yoke Spacer............... .10
4 1306 Bronze: BUshing......wsvasmmmminisisns 4
5 1104 Caster Wheel Arm LH(Inc4&6)...... .
5A 1105 Caster Wheel Arm RH(Inc48&8) ................... 1
6 9102 Grease Fitting Bmm ..., 2
7 9103 Flange Lockbolt 5/16-18 x 3/4 ..........ce0..... B
8 1101 Caster Wheel YOKE ..., 2
9 9104 Hex Hd Bolt 1/2-13x4-3/4 .........ccovnirinee 2
10 9105 Flange Locknut 1/2-13 ....coovvrnveenenenennn 2
11 1107 Caster Wheel Bushing .........cccocveervenvecunns 2
12 9106 Caster Wheel 8x3.00-4 ..o, 2
13 0231 Kiob; 5/16218 wiiiiramsimsimssimmtinmini
14 0110 Belt Cover .. R e
15 9107 Flange Locknut 3f8 16 ..........
16 3106 Flat Washer ......c.ccccieiniinnenn
17 2102 Blade Pulley ...i.iiiivmiii
18A  9108/01 Blade Drive Belt 6963...................
19 8201 Decal Logo s mnaimmmmszsimi s
20 2109 Belt Guide Roller .........ococoeevvvvciiniiiriens
21 9109 Flange Lock Bolt 5/16-18 X 1 .......cceveveene
22 9110 Retaining Ring 47mm

WALDES TRUARC #10-100-0470 ............. 2
23 9111 BAEING B30 civvivesinemsvsnssssmsiinossmsissssrsinsess 2
24 2105/03 Idler Pulley Assy (Inc22823) ........cccvvvvvunes 2
25 9112 Retaining Ring 17mm .. T

WALDES TRUARC #11- 100 0170 ............. 2
26 2114 Idler Spring ... T )
27 0115 Spring Ad]ustlng Screw s &
28A 110455 IdlerArmB
29 2205 Nyliner sossanasmnimamnnim i)
29A 110454 Bronze Bushing ...........ccovccinianens -
30 9113 Flange Lock Bolt 5/16-18x1/2........ccoceueee. 2
31 9114 Top Locknut 5/16-18.............. i 28
32 0112 Discharge ChUte ......ccccoervvnrervesrecseccennines 1
33 8202 Decal Warning ... &
34A  2101A  Mower Deck ASSY ...ocoveceeeercvireniensieceiiins |
81 1161 Tire Only, Caster Whesl ..o 2
82 1162 Tube Only, Caster Wheel .........cooviiiiinenns 2
83 1163 HUD ASSY ..ot 2
84 9198 Grease Fitting 45 Deg 1/4-28 ..................... 2
85 1165 Rim Pair Caster Wheel .........ccccovenene. 2 pair
86 9196 RNB 5/16-24X3/4 ....ccoccvvciiiniiciiinicinnnns 8
87 1166 Roller Bearing Caster Wheel ..........ccoei0. 2
88 9197 Retainer, Caster Wheel..........c...ccoceeeiennene. 4

e T S e e T TR T e T A T S e e O |

6

Description

Ref.# Part#
89 9199

35 9115

36 9116

37 9117

38 2107/03
39 9118

40 2107/02
41 2107/04
42 9119

43 2108/01
44 2107/09
44A 210710
44B  2107/11
45 2107/07
46A 110419
48 9120

49 9121

50 0131

51 2103/04
52 9122

53 2103/01
54 9123

55 2103/05
56A 110453
57 2106

61 9124

62 9125

63 8203

64 2108

66 2107

67 2107/08
68 2112

69 2113

70 2103/06
130 9138
421 9183
641 110456
642 110457
643 110458
644 110459
645 110461

Flange Locknut 5/16-24 ...........ccovcvveninnnn. 8
Retaining Ring 62mm

WALDES TRUARC# 10-100-0620 ............. 3
Beaing B305 ..cmnnanmmsnsssss 0
Square Key, ABX40MM ...ccccvevvveeriecsvannnens 1
Center Blade Spindle ..........cccoevenivsnnnnnnnn 1
Square Key A6 x 1 0mm ..o 3

Spindle HOuSING .....ccocreninniiicininens

Blade Coupling....

Square Key, AB x 20mm

Outer Blade Spindle ........ccovvvevvecnerieerenens 2
Blade 12 Standard ........cccoevreeeincneriscnns 3
Blade 12 Mulching-Optional ...........cccene 3
SR2000 Blade - Optional .......cccccvvinernnienn, 3
Blade Spacer .... SR R
Washer .. i AR R |
Hex Hd Boit 3;’8 16 x6-1a’2 Gd 8 PRS-
Hex Hd Bold 3/8-16 x 7-3/4 Gd 8 .............. 1
Mulching Shield-Optional .........coeeiceuenee 1
2 75)) 2V ]To = RO 1
Phillips Hd Screw 10-24 x 3/4 .........ccccovue. 2

Brake:Pad.......uimiiniiininm i
Flange Locknut 10-24 .........ccocevnnniiininnnns
Shatlder Bolt i
Blade Brake Arm ......ccccooeeenvenncenneresseeen s
Blade Brake Spring .......cocoeveeneeniinneeeninns
Washer 10mm’..cominnimmanzi
Nylon Locknut 3/8-16...
Decal Caution ...
Outer Blade Splndle Complete
Center Blade Spindle, Complete................

=0 o0vow
o ©® T O
2o 3o
=333
fa ;=
I 7
S - R
= e Ay X
: @ 2
P B
LW oW oo

Grease Fitting MBmMM .......ooooooerrieceeee,
Cotter Pin 1/8x3/4 ...........
Steel Bushing .......cccevnee
Flat Washer .........cccveenneee
Front Rubber COVErS ........evuermveirersienerseses
Rear Rubber COVers.......ccocoeervevinrerienenenns
Hex Hd Bolt 3/8-16x6-1/2 .........c..ccuveneneee.

— NN = =W






SUTECH®

I

| a4 L
2 233
MS
d ," o
‘ 270 / /

{Z 4 |2

105 649




DRIVE
Ref.# Part# Description Qty. Ref.# Part# Description Qty.
100 4114 Washer .. =] 130 9138 Grease Fitting, M8MM ......c.ccccvvceieireinnnn 2
101 9127 Tire and Rim Assy BC 2.812" .. oD 131 4113/5 Axle Hanger, Right Rear .........cccccvvevvinenn 1
102 4101 Wheel Hub and Drum Assy. BC 2.812" ...... 2 132 9193 Lok Washer: 516 .cvovvivmmimiserseminisnmssissvin 2
103 4116 Belt GUItD cuvciisivsnmmisisiismiaiins] 200A 110460 Transmission Cover SSD33B13 ................. 1
103A 4116/1  Front Belt GUIde .....ccocceivuriuisiinmsnissnsiressinns 1 201 8206 Decal, Caution .........cccoumemmmsmnneisesssanns 1
104 9128 Hex Hd Bolt, 1/4-20X1-1/4 ......cooererrcrrieninc 2 202 9139 Wheel Drive Belt ... A A .
105 9129 Retaining Ring, 8mm 203 9140 Retaining Ring 18mm .. e
WALDES TRUARC# 11-100-0080 ............. 4 WALDES TRUARC #11-100-0180 .. 71
106 9130 Brake Band - onsesannsiiannansasaD 204 3118 Transmission Output Pulley ...........
107 9131 Retaining Ring 55mm 205 9141 Square Key, ABX30MM........cccceurvmenierenens
WALDES TRUARC# 10-100-0550 .............2 206 7000 TranSMISSION ASEY ivsmssirsrommuissinsisssnisiss |
108 9132 Bearing B1062RS ..uisivmsesminsiisesiisnsiind 207 9142 Transmission Drive Belt 6830 .............coon.. 1
109 4112 Spacer ... s 208 9190 Square Key ASx14mm ..............
110 4113/2 Axle Hanger Left Rear .. | 209 3109 Transmission Input Pulley ........c.ccccoevinnnnn.
111 4110 Lateh P coecerecrveenrsesessaseesssssssessssssesssssenes 2 210 9143 Retaining Ring 15mm
112 4111 Height Adjusting Bolt .........ccceeveerivenienenns 2 WALDES TRUARC #11-100-0150 ............. 1
113 4102 Axle Hanger, front ..o 2 211 9144 Blade Drive Belt 6951 .. 1
114 9133 Retaining Ring 36mm 212 9145 Engine Assy ... svavaviiasisan ]
WALDES TRUARC #11-100-0360 ............. 1 213 3135  Qil Drain Extension Brlggs Eng onlsfr 1
115 4104 Differential PUllRY ..........cevvvverrireriiiensennnne 1 214~ 9145/1  Oil Drain Plug Briggs. Eng. only ................ 1
116 4303  Oilite Bronze BUShing .....cco..uereeverrersenecienns 2 215 9146 Square Key Eng. Mod. No. Required ......... 1
117 9134 Square Key, AB X 25MM .......ccoveerverrersnnenens | 216 3103 Engine Drive Pulley ........cccoevvercrrvernnnveneenns 1
118 9135 Hex Hd Bolt 5/16-18x3-1/2 ..... ol 217 3105 Spacer ... e |
119 4105 Differential Axle Cover, LH........ccccevvvnennn 1 219 9147 Lock Washer, 7/16... s
120 4302 Oilite Bronze Bushing........c.cccoccveuvevciccicnn. 2 220 9148 Hex Hd Bolt 7/16-20x1-1/2.......cocoeveevereenene 1
121 9136 Square Key, ABX25MM ......cccvvrervrervnnrenienen & 221 3132 Idler Pulley Shaft ........c.ccoveieenmrenneerneennee 1
122 4103 AXIE Shaft ...oovveniseseisesiseessisnenssiessssinsnneens 2 222 3134 Bearing SPacer..........ummisninisessisinnnnns 1
123 9189 Top Lock Nut, 5/16=18 .....ccoceercremrenennns 10 223 3133 Transmission Drive Idler Pulley .................. 1
124 4106 Bevel GEar........coooommmrrmveevvemssseseenssssesssenas 2 225A 110451 Idler Pulley Shaft
125 9137 Retaining Ring 20mm 226 0121 TRIARIGH i
WALDES TRUARC #11-100-0200 ............. 2 227 3101 Blade Drive Idler Pulley .........cccooourvinnrennan 1
126 4301 O BUBAING s D 228 8208 Decal, Height Adjusting............ceouumviunssnnnns 2
127 4107 Spider Bevel Gear .. o 229 312 Shift SWIVEL......ccovrirerererrereeeiresnsesnerasesenses 1
128 4108 Spider Axle .. Tt
129 4109 Differential Axle Cover, RH .. s |




DRIVE

Ref.# Part#

Description

230
231
232
233
234
235

236
237
238
239
240

241
242
243
244
245
2468
247
248
249
250
251
252
253
254
255
256
257

258
259
260
647
261
262

3122
3123
3125
9149
3124
9150

3113
9151
3112
3111
9152

3201
3119
3108
9153
3117
110689
3126
01171
9154
3114
3115
3116
9155
0117/2
0201
0118
9156

0113
0119
9157
110464
0114
9158

Shift PIVOt AN ......ocvimsirmirsmsssssnassssessses
Shoulder Bolt ..........cooveerirerennenersieesseceens
EontrolShatt..... i e
Drive Pin, ASxBOMIM.ciiimmimmiiiniinin
Drive'Lever, RH.cnnmnnnnainiiii
Retaining Ring 35mm

WALDES TRUARC# 10-100-0350 .............
Ground Drive Idler Pulley ...........cccccnniunnee
Bearing 6202-2RS .......ccvevveeernniririnecee
SPACEN ..overirerreeerriae st ees
Ground Drive Pivot Arm ........ccocvinvineerennans

Retaining Ring 30mm

WALDES TRUARC #11-100-0300 .............
Ground Drive Pivot Bracket .............ccevenn.
Motor Frame ASSY .......ccevveerennissriiessenne,
Flat Washer 20X3mm ......ccooeervinnrricnnenn
Axle Hanger Pivot Pin .........ccvnciinncnccns
Engine Pulley Belt Guide ............coeereneec
Shield ..
Right Wheel Brake Arm ..
Flange Lock Bolt 1/4-20x3/4...........ccccrvene.
WaSHET .o
Lever...

Spacer
Cotter Pin 1/8x1-1/2...
Left Wheel Brake Arm ........ccocovvinniveennenes
NV v isiissmimsessmimssisiassis s
Brake LInKage: .ruiswersssrmmenismsovississavasesvase
Retaining Ring 12mm

WALDES TRUARC #11-100-0120 .............
Blade Engage Control Rod ......
Trunnion...
Flange Lock Bolt 3/8-16 x 1 ..

BAGE THY vviciimsamimssmmissssisissiines
Compression SPring .......ceeeveerieieennns
Washer 14mm ........ccvviminmrennieisesenenes

— b ok ek

pe]

RN = WD

rn

W = P O N = N

Ref.# Part#

Description

263
264
265
266
267
268
269
270
271
i
13
15
15A
16
21
22

23
27
272
273
275
274
30
31
51
60
61
62
62A
63
409
412
421
424
640
646
649

3203
3131
9159
3127
3110
3128
3130
8160
9161
1102
0231
9107
110452
3106
9109
9110

9111
0115
3202
3136
9187
0116
9113
9114
2103/04
2105/04
9124
9125
9125M1
8203
9179
9181
9183
9185
110428
110428
110741

NYHNEE imaniimarmmirsmmi i 4
Privelever EH insuniinsininaieaia
Hex Hd Bolt, 5/16-18 X 2 .......ccovvearuneciienans
Drive Engage Lever .......ccveveericvcensesennns
ExtERSIOnN: SPIRG wswunmmsmssusmrnm isamn
Shoulder Pin ...
Interlock LatCh.....covereroeerrenriresriresrereraenens
Drive Pin, 5X30MM ..oveeveveereeeerevssesesnsssesses
Hex Hd Bolt, 5/16-18x2-1/2.....
SNaR PN svsmumssissiiimiistinmiiigg
Ko BIABENS s it
Flange Locknut 3/8-16 .........ccccovvvrrerennnnens
Flange Locknut 1/2-13 .....cccovevneirieirenennn
Belleville Washer ..........covrevvininccennns
Flange Lock Bolt 5/16-18 x 1
Retaining Ring 47mm
WALDES TRUARC #10-100-0470 ............. 2
Bealing B303 .cvnnnnminmiisiiainsig &
Spring Adjusting Screw ..........ccceverrnriinnnns 2

Nyliner ... B ——
Spacer ... R ]
Differential Axle Asay .................................. 1
Spring ...
Flange Lock Bolt 5/16-18x1/2......ccovveeenn 7
Top Locknut 5/16-18 ......cccoieiiiniiicnnnnn 17
Balt GUIlE: ..o s ]
WESHBE «vssainmisimusmmvinnsnsiaiisiees ]
Washer 10 X 2mm .....ccooeevrvvnivceerivnrescvernnns 1
3/8-TB NUL ... 6
Flange Nylon Locknut 3/8-16..........cccccc0. 2
Decal, Caution .......ccveveevrneenereenns

Nylon Locknut 1/4-20
WESHEE BB ccvinesiniiaimiinimsisinsio
Cotter P 1/8X8/4: iccvasrsmsismanisnd 15
Flange Lock Bolt 3/8-16 x 1-3/4 ................ 4
Flat Washer ........cccceeveveereeeeenscsiesinsasns 1
Flat Washer ........coeeeeeeveeereensissensareennes 1
e e e R |

SUTECH®



TRANSMISSION ‘

SUTECH®




TRANSMISSION

SUTECH®
TRANSMISSION
Ref.# Part# Description Qty. Ref.# Part# Description Qty.
301 9162 Flange Lock Bolt 1/4-20x1/2 ................ 1 328 7304 Bearing Cover-Output........cocccovvvneenn. 1
302 3120 Shift LEVET ...t 1 329 7202 Seal RiNG ...ceveereeeeeeeeseeeereaesnne 2
303 7307 Filler/Breather PIUQ .......cvcvevevererrenrenes 1 330 9171 Bearing, 6204 ...........coovvvvrcverrennen, 2
304 9163 Socket Hd Cap Screw 1/4-20x1 .......... 4 331 7107 31 1] 2675) L2 [ R 1
305 9164 Lock'Washer 174 ... 6 332 7116 Ouput Shatt......vasmnnannsnun 1
306 7204 SBAVWasher .....uawmnnamsniian 333 7106 SlIding eV ccunnnsimiunmniig 2
307 9165 Socket Hd Cap Screw 1/4-20 x 1-1/2 ., 2 334 7113 Spur Gear, Output Shaft 1st ................. 1
308 7301 Transmission Case Top .....o.cccceecvrrnns 1 335 7117 WaSher ..o 1
309 9166 Detent Steel Ball, 5/16 Dia.................... 1 336 7114 Spur Gear, Output Shaft 2nd ................ 1
310 7121 Detent SPring .....c.oevevveerveceeeeecviienee 1 337 7115 Spur Gear, Output Shaft 3rd ................. 1
311 7120 Ball SOCKOE ...sicuuiinsuicsisssnsssnusmmmsmssinesian 1 338 7118 WESHET i 1
312 7101 Shift Rod & FOTK .........cvivniviniiisaiiinns 1 339 7306 Bearing, COVOr ... 1
313 7102 Roller Shiaft: Top: wcasnemnsmnmini 1 340 7105 Input Pinion Shaft (with gear) .............. 1
314 7103 Rolfhecsnmmvrnssssannmnmims 2 341 9172 Beafing: 6208 scusnmsnmmnnnnm 1
315 7119 Roller Shaft, Bottom ........ccccoevvvenneeene. 1 342 9173 0l SBal ..o 1
316 9167 Phillips 1 0-24XI/2 .......oovnveeeere. 20 343 9174 Bearing, 6203ZZ .......ccocovveeeeerirrnnns 1
317 7305 Bearing Cover-Countershaft ................. 2 344 9175 Oil Seal........oovirieriieiie e 1
318 7203 503l RiNG  oeonmmsavnmmsmarnsms 2 345 7201 Input Shaft Seal Washer ..................... 1
319 9168 Beaning; 6202 ....uunssavasioasan 2 346 7303 Input Shaft Bearing Cover .................... 1
320 7108 GOl s s wr 1 347 7302 Transmission Case-Bottom .................. 1
321 7104 Taper Ring Gear .........c.ocoeeevervieenne ) 348 9176 8 [ 11| G 1
322, 71312 Countershaft .........ccccoevveeecnecrcein 1 349 9177 Flange Lock Bolt 5/16-18x5/8 ............. 6
323 9169 Square Key A5 X 25MM ...cocvevvivniinnnne 1 350 9192 Roll Pin A4x14mm .......cccocovevecrrrrnne. 2
324 9170 Square KeyASx16mMm .......cccoocevvvvernes 1 351 9194 011 88! ..cucississsrsrsasismmsarsssssssssssssnsons 1
325 7109 Spur Gear, Countershaft 1st................. 1 25 9112 Retaining Ring 17mm .......ccccccoevvvneneee. 1
326 7110 Spur Gear, Countershaft 2nd................ 1 WALDES TRUARC #11-100-0170 ........ 1
327 711 Spur Gear, Countershaft 3rd ................ 1 208 9190 Square key ASx14mm .........ccoccvvenenen. 1
648 110465 O-RiINg:smiasvmmasmmmiommimsemes 1

10



SUTECH®

DECALS

A WARNING

fa
\

\L.

AVOID SERIOUS INJURY OR DEATH

.READ THE OPERATOR'S MANUAL

.GO ACROSS SLOPES, NOT UP AND DOWN

.DO NOT MOW WHEN CHILDREN OR OTHERS ARE AROUND.
.LOOK DOWN AND BEHIND BEFORE AND WHILE MOVING

BACKWARDS.

.REMOVE OBJECTS THAT COULD BE THROWN BY THE BLADE

KEEP SAFETY DEVICES{GUARDS, SHIELDS, SWITCHES,
ETC.})IN PLACE AND WORKING.

—

UTECH

PATENT PENDING

STEALTH)

COMMERCIAL 33

19

I\ ),
PLACE FOOT ON TIRE WHEN STARTING. ]
|AAWARNING] AWARNING |
594 OBJECTS MAY BE MAXIMLIM SAFE OPERATING
THROWN FROM ANGLE I 5
MOWER. &/V o oub i v
Before mowin ipping or loss of footing,
. cigar iawn of :I A .' Dno maw wetr AIGDESQ.
i o Mow across slopes, not up
debris and down.
201
" ] &
4!!,3.5“ 3! 2-511 2“ 1 .5“
l ‘ ‘ ‘ ‘ ' wOTs 5
, b
£ LEWS S
[ | ‘ ‘ | SUTECH®
J.58 e S e SL STEALTH
5 J
228
436
& o ™ "8 \
| Acrution

PINCH POINTS
Do not operate with-
out all belt guards in
place

DANGER

KEEP HANDS and FEET AWAY




DECALS

12

SUTECH®

A WARNING

@ MOWER BLADES MUST BE DISENGAGED
WHEN STARTING ENGINE, FAILURE TO DO

S0 CAN RESULT IN POSSIBLE INJURY AND
EQUIPMENT DAMAGE.

630 MODEL SS33BE13 ONLY

AWARNING A WARNING

ECTS MAY BE MAXIMUM SAFE
WN FROM OPERATING ANGLE
ER IS 15¢

®Before mowing, @ Exceeding maximum safe

clear lawn of operating angle may cause
all debris. tipping or loss of footing.

® Do not mow on wet slopes.

@ Mow across slopes, not up
and down.

627 MODEL SS33BE13 ONLY




SUTECH®

Parts Ordering Information

Parts Ordering Information

If you need service or parts for your unit:

For service assisance or parts, contact your local
authorized dealer. The local dealer or service
department will need to know the identification
numbers of this unit to provide the most efficient
service. Record the identification numbers for your
unit as indicated below.

If you need engine service or parts: For engine
service or part, contact your local authorized engine
dealer. Look in the yellow pages of the phone book
under “Engines-Gasoline” for the name of the nearest
authorized engine dealer. An authorized engine dealer
can handle all parts, repairs, and warranty service
concerning the engine.

Note:

All genuine replacement parts must conform to our
rigid quality specifications. Although some
replacement parts we provide may vary slightly in
shape, color or texture from the original parts, any
variations will not affect the fit or performance of these

Identification Numbers

parts on your unit. when ordering parts for your unit,
provide the following.

1. Serial number and model number of the unit.
2. Part number of part needed.

3. Part description.

4. Quantity needed.

A WARNING

WE URGE USING ONLY GENUINE REPLACEMENT
PARTS, WHICH MEET ALL THE LATEST
REQUIREMENTS. REPLACEMENT PARTS
MANUFACTURED BY OTHERS COULD PRESENT
SAFETY HAZARDS, EVEN THOUGH THEY MAY
FIT ON THIS UNIT.

IMPORTANT:
Left and right sides of the unit are determined by
standing behind the unit, in the operator’s position,
and facing the direction of forward travel.

NOTICE:

We reserve the right to change specifications, add
improvements or discontinue the manufacture of any
of our equipmint without notice or obligation to
purchasers of our equipmint.

Record the serial number and model number. Refer to
the unit’s model/serial number decal. When ordering any
parts from us or the local servicing dealer, provide the
information on this deal.

Model Number:

Serial Number:

Date of Delivery:

Record the engine identification number. To obtain
engine parts, provide your local authorized engine dealer
with engine identification numbers. Refer to the engine
owner’s manual for the location of these numbers.
Record these numbers in the spaces below.

Engine Manufacturer:

Engine Horsepower Rating:

Engine Identification Number:

13



© SUTECH INDUSTRIES, INC.

SUTECH®

SUTECH INDUSTRIES, INC.

Please maill all correspondence/warranty cards to:

SUTECH INDUSTRIES, INC.
1255 Monmouth Blvd - Suite 2
Galesburg, lllinois 61401
Phone: 309-341-3255

PRINTED IN U.S.A.
PART NO. 3302F
02/2005



